samonias. FCC RADIO TEST REPORT Report No. : FG022521-04A

LTE Band 26

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM
(Specrum ) &

Ref Level 30.00 dm  Offset 11.20 db e RBW 30 khz

(=]

Ref Level 30.00 dém  Offset 11.20 dB e RBW 30 kHz

o At 30dE SWT 1264 ps @ VBW 100kHz Mode autc FFT o At S0dE SWT 1264 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
(@ 1Pk Max (@ 1Pk Max
Mi[1] 15.99 dBm| Mi[1] 15.67 dBm|
N 825.6260 MHZ| . B825.1760 MHz|
20 dem K ndn 26.00 d| 20 dem T ndn 26.00 dB|
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | _Function | Function Result |
M1 1 825,626 MHz 15.99 dém ndB down 1,349 MHz M1 1 825,176 MHz 15.67 dBm ndB down 1.349 MHz
T 1 824,757 MHz -12.63 dbm nd@ 26.00 d& T 1 824,787 MHz -13.64 dm nd@ 26.00 dB
T2 1 826,135 MH2 -9.76 dBm Q factor 612.2 T2 1 826,135 MH2 -10.64 dBm Q factor 611.9
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m
Ref Level 30.00 dom  Offset 11.20 db @ RBW 30 kiz Ref Level 30.00 dom  Offset 11.20 0B @ RBW 30 khz
o At 30dE SWT 1264 ps @ VBW 100kHz Mode autc FFT o At S0dE SWT 1264 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
(@ 1Pk Max (@ 1Pk Max
Mi[1] 15.72 dim| Mi[1] 15.54 dBm|
N 830.2660 MHZ| s B830.9260 MHz|
20 dam B ndB 26.00 d8) 20 dam T ndB 26.00 dB)|
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | _Function | Function Result |
M1 1 830,266 MHz 15.72 dém ndB down 1,319 MHz M1 1 830,926 MHz 15.54 dBm ndB down 1.349 MHz
T 1 829,817 MHz -8.04 dBm nd@ 26.00 d& T 1 829,787 MHz -12.76 dém nd@ 26.00 dB
T2 1 831,135 MH2 -11.11 d8m Q factor 629.6 T2 1 831,135 MHz -7.63 dém Q factor 616.1
— ] - — ] -

Highest Channel / 15MHz / QPSK Highest Channel / 15M

Spectrum &3 k3
Ref L Offset 11.20 db & RBW 30 Kz Ref Level 30.00 dbm  Offset 11.20 0B & RBW 30 kHz
o At SWT 1264 s @ VBW 100kHz  Mode Auto FFT o At S0d8 SWT 126.4ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
Mi[1] 16.74 dBm| Mi[1] 16.95 dBm|
ML 848.0630 MHz| M1 847.0140 MHz
20 dsm ndB 26.00 db| 20 dsm ndB 26.00 dB|
By g 1.319000000 MHz By i 1.318000000 MHz
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Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 644,063 MHz 16.74 dbm nd@ down 1,319 MHz ] 1 047,014 MHz 16.95 dom nd@ down 1,318 MHz
T 1 846,865 MHz -0.07 dsm nde 26.00 d8 T 1 846,865 MHz -8.94 dam nde 26.00 d8
T2 1 849,153 MHz -9.11 dBm Q factor 643.1 T2 1 849,183 MHz -7.62 dbm Q factor 642.3
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-04A

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM QPSK |16QAM| QPSK |16QAM
Lowest CH 1.09 1.09 1.09 1.09 1.09 1.11 1.12 1.12 1.14 1.11 - -
Middle CH 1.11 1.10 1.10 1.09 1.12 1.11 1.12 1.12 1.14 1.08 - -
Highest CH 1.10 1.10 1.10 1.11 1.11 1.10 1.12 1.10 1.11 1.11 - -
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samonias. FCC RADIO TEST REPORT Report No. : FG022521-04A

LTE Band 26
Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,20 OB & RBW 30 kHz ReflLevel 30.00 dbm  Offset 11,20 db @ RBW 30 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 13.56 dBm| mili] 13.75 dBm|
20 824.49020 MHz - 825.16430 MHz
| ,‘ Occ Bw 1.090909091 MHz| J Oce By M1 1.093706294 MHz
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.4902 MHz 13.56 dam ML 5251643 MHz 13.75 dem
TL 1 824.15734 MHz 8.62 dBm Oce Bw 1.090305051 MHz TL L 824.15734 MHz 6.72 dBm Oce Bw 1.093706294 MHz
T2 1 825.24825 MHz 5.02 dam T2 1 825.25108 MHz 3.50 dam

L U ]

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offsel 1120 oB & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,20 db & RBW 30 kHz
fo Att 30d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT po Att 30.d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.54 dBm| mili] 13.41 dBm|
20 837.00910 MHz - 836.90840 MHz
OccBw M1 1.107692308 MHz Occ Bl 1102097902 MHZ|
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 837.0091 MHz 13.54 dBm ML £36.5084 MHz 13.41 dBm
TL 1 835.94895 MHz 5.06 dBm Oce Bw 1.107692308 MHz TL 1 835.94336 MHz 4.53 dém Oce Bw 1.102097902 MHz
T2 1 837.05654 MHz .97 dbm T2 1 837.04545 MHz .50 dbm
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Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 848.7587 MHz 14,09 dam ML L B4E.7515 MHz 14.87 dam
T 1 847.75455 MHz 5.89 dm Oce Bw 1.104395105 MHz TL L 847.74336 MHz 4,43 dBm Oce Bw 1.099300699 MHz
T2 1 848.85044 MHz 5.28 dam T2 1 848.84266 MHz 6.04 dbm
—
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samonias. FCC RADIO TEST REPORT Report No. : FG022521-04A

LTE Band 26
Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

ﬁ‘"‘ [ml [m]
Ref Level 30.00 dom  Offset 11.20 db @ RBW 30 kiz Ref Level 30.00 dom  Offset 11.20 0B @ RBW 30 khz
o At 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o At 30de SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
(@ 1Pk Max (@ 1Pk Max
Mi[1] 12.88 dem| Mi[1] 15.58 dBm|
824.71480 MHZ| 824.68480 MHz|
20 dem Gl oce Bw 1.090909091 MHz 20 dem 5 oce Bw 1.090909091 MHZ
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | _Function | Function Result |
M1 1 B24.7148 MHz 12.88 dém M1 1 8246848 MHz 13.58 dBm
T 1 82432517 MHz £.79 dm Occ Bw 1.080808091 MHz T 1 82431918 MHz 5.16 dm Occ Bw 1.080808081 MHz
T2 1 B25.41608 MH2 6.62 dBm T2 1 B25.41009 MH2z 8.10 dBm
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Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

m
Ref Level 30.00 dom  Offset 11.20 db @ RBW 30 kiz Ref Level 30.00 dom  Offset 11.20 0B @ RBW 30 khz
o At 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o At 30de SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
Mi[1] 15.00 dem| Mi[1] 14.31 dBm)|
836.29020 MHZ| 836.00250 MHz|
20 dam v oce Bw 1.096903097 MHz 20 dam s oce Bw 1.090909091 MHz
; i Al (k2
10 o PR SIW Y. I 10 dém T / Jo 'J\
od ; od .
\ \
-10 2 -10
/ |
20 df f 20 df
3
Af Y . N
-0 ot T e v i -0 o T 7
e w ", . r\;\i' ‘* v (I
.. WA o al, il Vil PO
Ao o i A
Y Aap A Wi, o
50 il b 0 L
-60 60
CF B36.5 MHz 1001 pts Span 6.0 MHz CF B36.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | _Function | Function Result |
M1 1 B836.2002 MHz 15.00 dém M1 1 B836.0025 MHz 14.31 dBm
T 1 83531910 MHz 7.78 dm Occ Bw 1.086803057 MHz T 1 83531918 MHz 4.77 dém Occ Bw 1.080808081 MHz
T2 1 B36.41608 MH2 5.30 dBm T2 1 B836.41009 MH2 8.71 dBm
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Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

Spectum | & =
Ref L Offset 11.20 dB & RBW 30 kHz Ref Level 30.00 dém  Offset 11.20 0B & RBW 3D khz
fo Art BWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT po Att 30dB SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
Mi[1] 14.81 dem| Mi[1] 15.46 dBm)|
847.82970 MH] o 848.54000 MHZ
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Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 6478287 MHz 14.81 dbm 2 1 648,548 MHZ 15.45 dbm
T1 1 847 57103 MHz 5.53 dgm oce Bw 1.102897103 MHz T1 1 847 57702 MHz 6.79 dBm oce Bw 1108891109 MHz
T2 1 543,67483 MHz 5.45 dBm T2 1 54368681 MHZ 4.45 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-04A

LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

ﬁ‘"‘ [ml [m]
Ref Level 30.00 dom  Offset 11.20 db @ RBW 30 kiz Ref Level 30.00 dom  Offset 11.20 0B @ RBW 30 khz
o At 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o At 30de SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
(@ 1Pk Max (@ 1Pk Max
Mi[1] 15.30 dBm| Mi[1] 14.27 dBm|
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | _Function | Function Result |
M1 1 824,502 MHz 15.30 dém M1 1 824 522 MHz 14.27 dBm
T 1 82424226 MHz 9.79 dam Occ Bw 1.0BES11089 MHz T 1 824,22228 MHz 2.96 dam Occ Bw 1.108891109 MHz
T2 1 B25.33117 MH2 10.50 dBm T2 1 B25.33117 MH2z 9.57 dém
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m
Ref Level 30.00 dom  Offset 11.20 db @ RBW 30 kiz Ref Level 30.00 dom  Offset 11.20 0B @ RBW 30 khz
o At 30dE SWT  63.2ps @ VBW 100kHz Mode Autc FFT o At 0dE SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
(@ 1Pk Max (@ 1Pk Max
Mi[1] 16.00 dem| Mi[1] 14.62 dBm|
ML 835.31100 MHz| 834.29200 MHz|
20 dam d‘] occ Bw 1.118881119 MHz| 20 dam r‘ occ Bw 1.108891109 MHZz|
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CF B36.5 MHz 1001 pts Span 10.0 MHz CF B36.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | _Function | Function Result |
M1 1 835,311 MHz 16.08 dém M1 1 834,292 MHz 14.62 dBm
T 1 83422220 MHz 6.47 dbm Occ Bw 1118081119 MHz T 1 834,23227 MHz 4.11 dém Occ Bw 1.108891109 MHz
T2 1 B35.34116 MH2 9.23 dBm T2 1 B35.34116 MH2 4.99 dBm
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum &3 k3
Ref L Offset 11.20 dB & RBW 30 kHz Ref Level 30.00 dém  Offset 11.20 0B & RBW 3D khz
o At SWT  63.2 s @ VBW 100kHz  Mode Auto FFT o At 30dB SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
Mi[1] 15.27 dem)| Mi[1] 14.19 dBm)|
848.00800 MH] 847.82000 MHZ
20dsm occ B .1) 1.108891109 MHz 20dsm oce i 1.098901099 MHz
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CF B46.5 MHz 1001 pts Span 10.0 MHz CF B46.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 648,008 MHz 15.27 dém 2 1 647,629 MHZ 12.13 dem
T1 1 847 6488E MHz 5.72 d8m oce Bw 1108891109 MHz T1 1 847 6EEEL MHZ 5.81 dam oce Bw 1008901099 MHz
T2 1 54375774 MHz 5.43 dBm T2 1 54375774 MHz 7.42 dBm
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samonias. FCC RADIO TEST REPORT Report No. : FG022521-04A

LTE Band 26
Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

ﬁ‘m [ml [m]
Ref Level 30.00 dom  Offset 11.20 db @ RBW 30 kiz Ref Level 30.00 dom  Offset 11.20 0B @ RBW 30 khz
o At 30dE SWT 1264 ps @ VBW 100kHz Mode autc FFT o At 30dE SWT 1264 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
(@ 1Pk Max (@ 1Pk Max
Mi[1] 13.93 dim| Mi[1] 05 dBm|
825.3440 MHZ| B825.7030 MHz|
20 dam I oce Bw 1.118881119 MHz 20 dam Y oce Bw 1.118881119 MHz
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CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | _Function | Function Result |
M1 1 825,344 MHz 13.93 dém M1 1 825,703 MHz 15.05 dBm
T 1 824.6643 MHz 5.42 dbm Occ Bw 1118081119 MHz T 1 8246643 MHz 6.39 dm Occ Bw 1.118881119 MHz
T2 1 B825.7832 MH2 4.70 dBm T2 1 B25.7832 MHz 7.05 dém
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Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

m
Ref Level 30.00 dom  Offset 11.20 db @ RBW 30 kiz Ref Level 30.00 dom  Offset 11.20 0B @ RBW 30 khz
o At 30dE SWT 1264 ps @ VBW 100kHz Mode autc FFT o At 30dE SWT 1264 ps  VBW 100 kHz  Mode autc FFT
SGL Count 1007100 SGL Count 1007100
(@ 1Pk Max (@ 1Pk Max
Mi[1] 15.69 dem| Mi[1] 14.58 dBm|
e 833.1430 MHZ| B833.2030 MHz|
20 dem ;E oce By 1.118881119 MHZ| 20 dem T oce By 1.118881119 MHZ|
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CF B36.5 MHz 1001 pts Span 20.0 MHz CF B36.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | _Function | Function Result |
M1 1 833,143 MHz 15.69 dém M1 1 833,203 MHz 14.58 dBm
T 1 832, 1643 MHz 9.13 dbm Occ Bw 1118081119 MHz T 1 832, 1643 MHz 6.55 dm Occ Bw 1.118881119 MHz
T2 1 833.2832 MH2 4.39 dBm T2 1 B833.2832 MHz 6.08 dBm
L Il J - L Il J i e

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

Spectrum &3 k3
Ref L Offset 11.20 dB & RBW 30 kHz Ref Level 30.00 dém  Offset 11.20 0B & RBW 3D khz
o At SWT 1264 s @ VBW 100kHz Mode Auto FFT o At 30dB SWT  126.4 s @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
Mi[1] 14.76 dem)| Mi[1] 14.00 dBm)|
847.7360 MHZ] 848.0560 MHz|
20dsm Occ Bw rT. 1.1188B1119 MHz 20dsm Occ Bw 1 1.098901099 MHz
A T Y
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-60 d -60 d
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 §47,736 MHz 14.78 dém 1 648,056 MHZ 12.00 dém
T1 1 847,2168 MHz 7.17 dém oce Bw 1118881119 MHz T1 1 847 2368 MHz 9.23 dBm oce Bw 1008901099 MHz
T2 1 $43,3357 MHz 8.71 d8m T2 1 $43,3357 MHz 7.33 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-04A

LTE Band 26

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

o [ml [m]
Ref Level 30.00 dom  Offset 11.20 db @ RBW 30 kiz Ref Level 30.00 dom  Offset 11.20 0B @ RBW 30 khz
o At 30dE SWT 1264 ps @ VBW 100kHz Mode autc FFT o At S0dE SWT 1264 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
(@ 1Pk Max (@ 1Pk Max
Mi[1] 16.30 dem| Mi[1] 16.63 dBm|
825.8060 MHZ| B825.0260 MHz|
L 1
20 dam 11 occ Bw 1.138861139 MHz| 20 dam ;\,l = occ Bw 1.108891109 MHZz|
0
10 dBm ]{‘1\ \ 10 dBm | 1
0 d | 0 d i
-10 | -10 ‘
-20 d JJ ‘ -20 d !,j.
0 Yl L a0 2y
P K .
-and 4 40 df
I by
T - [Mngl il = bt L
A o ™
e A A L A o o e i PG EEE TR PR SRS ST O R
<60 df | -60
CF B31.5 MHz 1001 pts Span 50.0 MHz CF B31.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | _Function | Function Result |
M1 1 825,806 MHz 16.30 dém M1 1 825,026 MHz 16.63 dBm
T 1 8249066 MHz 7.14 dém Occ Bw 1138061139 MHz T 1 824, 9066 MHz 10.21 dém Occ Bw 1.108891109 MHz
T2 1 B26.0455 MH2 5.60 dBm T2 1 B826.0155 MH2z 14.60 dBm
L )| J L )| J i e

Middle Channel / 15MHz / QPSK

m
Ref Level 30.00 dom  Offset 11.20 db @ RBW 30 kiz Ref Level 30.00 dom  Offset 11.20 0B @ RBW 30 khz
o At 30dE SWT 1264 ps @ VBW 100kHz Mode autc FFT o At B SWT 1264 ps ® VBW 100kHz  Mode Autc FFT
SGL Count 1007100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
Mi[1] 15.07 dim| Mi[1] 15.07 dBm|
830.4160 MHZ| B830.2960 MHz|
20dem Oce By 1.138861139 MHZ 20dem ',,‘!, Oce By 1.078921079 MHZ|
10 dBm 10 dBm fr ([
0 di 0 di ( T
-10 -10 . ‘I
20d 20 d 3 t
it wh
-an . -an — .
R } iy
40 cf T 4 40 d 7 4 e
" M. n
ki "”“”"Mr s e 50 oy ,vl:'ww’*" to i
' L \ i A "
t L TETCLRCTEN TRy I S NPTSTTINPEN RERS (NN Wi R P L L TP ] Y T
-60 -60
CF B36.5 MHz 1001 pts Span 50.0 MHz CF B36.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | _Function | Function Result |
M1 1 830,416 MHz 15.07 dém M1 1 830,296 MHz 15.07 dBm
T 1 629,9066 MHz 7.44 dom Occ Bw 1138061139 MHz T 1 829, 9366 MHz 14.18 dém Occ Bw 1.078921079 MHz
T2 1 B831.0455 MH2 6.62 dBm T2 1 831.0155 MHz 12.56 dBm
L Il J - L Il J i e

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

Spectrum &3 k3
Ref L Offset 11.20 dB & RBW 30 kHz Ref Level 30.00 dém  Offset 11.20 0B & RBW 3D khz
o At SWT 1264 s @ VBW 100kHz Mode Auto FFT o At 30dB SWT  126.4 s @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
Mi[1] 16.05 dem| Mi[1] 16.52 dBm)|
847.4040 MHZ] M1 847.3440 MHZ|
20dsm occBw Tiv 1.108891109 MHz 20dsm occBw T, 1.108891109 MHz
10 dém T’ e 10 d8m r ‘T-
od T od [‘ 1
-0 ‘ -0 j
20 d 7 20 d T
30 ,.,,"F 30 #
l‘i\ N I
-40 dl f Y o -40 dl . b
) g ornd W\
S SR S - o™ LA . S0 - it by
LA TN A Fee W o e AR oyt i1 TP (8 PO P 0 PO T T R i
-60 d -60 d
CF B41.5 MHz 1001 pts Span 30.0 MHz CF B41.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 647,454 MHz 16.05 dbm 2 1 647,344 MHZ 16.52 dbm
T1 1 846,0845 MHz 12.41 dBm oce Bw 1108891109 MHz T1 1 846,845 MHz 12.72 dém oce Bw 1108891109 MHz
T2 1 543,0934 MHz 5.21 d8m T2 1 543,0934 MHz 7.33 dBm
L )i J L )i J -

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-04A

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit heck PAES SPURIGIECHHEKARS PABRS
1 y s s s Line SPURIDUS, INE_ABS PAES
20 ﬂIB’I';‘“J PURIOUS INE_ABS 20 dBm

10 dBm ﬂ
: [

0dp

10dBm {h‘\

-10 dem :

0 dem T

-10 dBm

SPURIOUS_LINE_ABS
-20 dBm

-30 dBm: ’I

-40 dBm /J

-50 dém M

g hememicir s d

Rt i

-60 dBm

Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||| Start 847.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
815.000 MHz 523,000 MHz 100.000 kHz 822,98801 MHz -50.15 dBm -37.15 dB 847.000 MHz 849.000 MHz 100.000 kHz 548,74326 MHz 14.68 dBm -15.32 dB
823.000 MHz 524,000 MHz 20,000 kHz 82399950 MHz -32.38 dém -19.38 d& 849.000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -31.23 dBm -18.23 dB
£24.000 MHz 826.000 MHz 100.000 kHz 82427473 MHz 14.54 d8m -15.46 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -48.55 dBm -35.55 dB
T
1 ) P2
Date: 11.JUL.2020 11:05:02

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,00 dém Offset 11.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES SPURIGUECHAEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 dIB’I'F“H PURIOUS INE_ABS PABS 20 ﬂB;':i‘p S
10 dBm 10 dBm
ods w'\ o dom
-10 dem / l -10 dpm 1\
SPURIOUS_LINE_ABS / H
-20 dém L -20 dpm i
-30 dem ,U Bm ‘
-40 dBm: 1A 0 dem J'
Hh ) A
L e *.‘JM‘\'\
-50 dem v - )
m o v S0 dem m—
O i R -
“so-tiem 60 dem I
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz §22,95604 MHz -45.35 dBm -32.35 06 B4 300 MIE | 845500 Wi 100 000 kHz e 515 cbm -24W|
523.000 MH2 | B4.000 MHz 20.000 kHz 823,35550 MHz -39.78 dbm -26.78 d8 849,000 MHz 850000 MHz 20,000 kHz £49,00250 MHz -38.95 dBm -25.96 dB
824.000 MHz £26.000 MHz 100.000 kHz 825.02997 MHz &.30 dBm -23.70 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -42.03 dBm -29.03 dB
.
i ) e il i
Date: 11.JUL.202C 11
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-04A

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck PABS SPURIGNECHBEKABS_ PABS
i y s s s Line SPURIDUS, INE_ABS PAES
20 ghine —pPURIOUS_LINE_ABS 20 din
10 dem l,"\ 10 dém f‘\
ode /J Rk 0 dBm J l
-10 dBm: - -10 dBm
SPURIOUS_LINE_ABS
-20 dBm
-30 dBm: i
40 dBm [J -40 dBm \
-50 dBm / L\.,‘ﬁ,‘u Bm \\ -
e B U W [FRIS—— S
Bt -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (| Start 847.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  atimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
§15.000 MHz 823,000 MHz 100,000 kHz 822,97203 MHz -51.62 dBm -38.62 d& 947.000 MHz 849.000 MHz 100.000 kHz §48.76523 MHz 13.46 dbm -16.54 dBb
823.000 MHz 824,000 MHz 20.000 kHz 823,99950 MHz -35.42 dém -22.42 d 849,000 MHz 850.000 MHz 20.000 kHz 849,00150 MHz -32.31 dBm -19.31 d8
824.000 MHz 826,000 MHz 100,000 kHz 824,22677 MHz 12,48 dBm -17.52 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -49.86 dBm -36.86 dB
i - ¥ —_—
11.JUL.2020 11:01:33 Date: 11 11:15:21

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100
@1 AvgPwr

Offset 11.20 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

(@1 AvgPwr

Limit §heck PAES SPURIGUECHAEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm 10 dBm
o d et ki
-10 dem / \\ -10 dgm \u
SPURIOUS_LINE_ABS H l
20 dem L m !
-30 dem L" 30 gem
-40 dBm T -40 dBm
50 dBm M ',"'TW_MI""” 0 o
I
“so-tien 60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW |  Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
£15.000 MAz 523,000 MHZ 100,000 kHz §22,07203 MRz -44.72 dem -31.72 06 847.000 MHZ 840,000 M2 100 000 kHz 847 80810 MHZ 556 dBm 257408
523.000 MH2 | B4.000 MHz 20.000 kiz £23,599850 MHz ~40.08 dBm -27.09 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00150 MHz -39.16 dBm -26.16 dB
824.000 MHz £26.000 MHz 100.000 kHz 82443457 MHz 5.32 dBm -24.58 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -39.84 dBm -26.84 dB
Y
I 1 (] i
Date: 11.JUL.2020 10:59:49 Date: 11 11:17:13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-04A

LTE Band 26 /

3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck PABS SPURIGNECHBEKABS_ PABS
i y s s s Line SPURIOUS, NE_ABS PAES
20 ghine —pPURIOUS_LINE_ABS 20 din
10 dBm ‘f‘ﬁ 10 dBm fh\
ode }f 0 dBm j
-10 dBm: -10 dBm
B N
-20 dem | W’ ) "lh 20 dem— L
-30 dBm: H U l i T
-40 dBm j \ *
-50 dém = [ ht MW \w‘
S O ey % o B B S
B0 dgmr
Start 815.0 MHz 3003 pts Stop 827.0 MHz | (| Start 846.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  atimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
§15.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -50.76 dBm -37.76 d& 546.000 MHz 849.000 MHz 100.000 kHz §48.53696 MHz 15.46 dbm -14.54 dB
823.000 MHz 824.000 MHz 30,000 kHz 823,99750 MHz -40.52 dém -27.52 de 849,000 MHz 850.000 MHz 30.000 kHz 849,00050 MHz -35.79 dBm -22.78 dB
£24.000 MHz 527,000 MHz 100,000 kHz 524,43906 MHz 15.07 dBm -14.93 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -49.19 dBm -36.19 dB
_—

Il

11.JUL.2020 11:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Ref Level 20,00 dém Offset 11.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES SPURIGUECHAEKABS PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 10 dBm
o
ode f W 0 dem ,.”""“’I'"" 1
-10 dem | 1 -10 dBm / l
SPURIOUS_LINE_ABS ( H ‘
-20 dem J ll 20 dBm
-30 dem 4 ,L -30 dBm 11
-40 dam "’ \'Mm -4gfdBrm S
fal W™
50 dBm = ""\a-‘f1 50 dem e
Sy — M,__ R
SHET 60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz | (|'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,00600 MRz -47.14 dem -34.14 06 846.000 MHZ 840,000 M2 100 000 kHz 847 91658 MHZ .63 b ~25.17 08
523.000 MH2 | 694,000 MHz 30.000 kHz £23,58452 MHz ~41.65 dBm -28.5 d& 849.000 MHz 850,000 MHz 30,000 kHz 849,02248 MHz -38.02 dBm -25.92 db
824.000 MHz B27.000 MHz 100.000 kHz 825.02947 MHz £.27 dBm -23.73 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01498 MHz -42.29 dBm -29.29 dB
Y
I 1 (] i

11.JUL.2020 11:22:07
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-04A

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck PABS SPURIGNECHBEKABS_ PABS
i y s s s Line SPURIOUS, NE_ABS PAES
20 ghine —pPURIOUS_LINE_ABS 20 din
10 dBm A 10 dBm f’]
ode ( 0 dBm J
-10 dem ’ - -10 dem ¥
-20 dem ‘ ”Wm‘u 20 dem— \
-30 dBm (} )‘ ,” -30 dBm—T ‘ H.
-40 dBm -40 dBm
50 de } { b \.
- m L K A Bm ¥ W
_Aww__ﬂ/«-—-l/ %_1__”%%? L e
Bl -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | (| Start 846.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  atimit || Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
615.000 MHz 823,000 MHz 100.000 kHz 822,98002 MHz -51.67 dBm -38.67 dB 846.000 MHz 849.000 MHz 100.000 kHz 848,57592 MHz 14.684 dBm -15.16 db
823.000 MHz 824.000 MHz 30.000 kHz 823.99850 MHz -43.02 dBm -30.02 d& 849,000 MHz 850,000 MHz 20,000 kHz £849,01149 MHz -39.31 dBm -26.31 dB
824.000 MHz 827,000 MHz 100.000 kHz 82442108 MHz 14.36 dBm -15.64 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -50.87 dBm -37.87 dB
i - ¥ —_—
11.JUL.2020 11:25:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.20 de

Mode Auto Sweep

Date: 11.JUL.2020

11:27:

@1 AvgPwr (@1 AvgPwr

Limit §heck PAES SPURIGUECHAEKABS PABS

1 5 5 ABS Li SPURIOUS, NE_ABS. PAS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 10 dBm
by iy
ode ‘I‘A M\ 0 dem I }
-10 dem ‘ \ -10 dBm
SPURIOUS_LINE_ABS ‘ l
-20 dem rJ L 20 dBm
-30 dem I} k\, -30 dBm .
o |
-40 dam T e _ggldeh o
-50 dBm “'/T“'ﬂ -50 dBm \\
=
[ I e S i

R 60 dem —
Start 815.0 MHz 3003 pts Stop 827.0 MHz | |[ 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

£15.000 MAz 523,000 MHZ 100,000 kHz 522,00600 MRz -44.40 dem -31.40 06 846.000 MHZ 840000 MHz 100 000 kHz 847 04356 MHZ 52 b ~25.16 0B

523.000 MH2 | 694,000 MHz 30.000 kHz £823,59750 MHz ~39.56 dbm -26.66 dB 849.000 MHz 850,000 MHz 30,000 kHz £49,11938 MHz -37.79 dBm -24.79 dB

824.000 MHz B27.000 MHz 100.000 kHz 824.64585 MHz 7.51 dBm -22.49 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -39.68 dBm -26.88 dB

Y
I 1 (] i

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-04A

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

pectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit §heck PABS SPURIOIE CHNEKABS_ PARS
i b 2 2 s Line SPURIOUS, INE_ABS PAES
20 ghine —FPURIOUS_LINE_ABS 20 b
10 dBm ’ﬂ\\ 10 dBm
ods ! lR 0dem J
-10 dam J -10 dBm
| W1
-20 dBm 1 -20 dBm /‘V."bl.i 1 l
30 dem JH k -30 dBm { 1 ‘\
-40 dBm t -40 dBm ﬁ\l \
50 dBm Im.ﬂ 1\,.4‘ 50 dBm I e
e
BN e o L ST e s’ R I S PO PRI S
E=G -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (| Start 844.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
615.000 MHz 923,000 MHz 100.000 kHz 522,98002 MHz -49.73 dém -36.73 dB 944.000 MHz 749.000 MHz 100.000 kHz 848.67283 MHz 15.02 dBm -14.98 dB
823.000 MHz 924,000 MHz 50.000 kHz 823.99550 MHz -31.86 dém -168.86 dB 949.000 MHz 850,000 MHz 50.000 kHz 849.01748 MHz -30.87 dBm -17.87 dB
824.000 MHz 820,000 MHz 100,000 kHz 824,36214 MHz 15.44 dBm -14.56 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -48.12 dBm -35.12 dB
- —_—

i

8.JUL.2020

D

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Ref Level 20,00 dém Offset 11.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr

Limit dheck BAES SPURIGIE CHNEKABS_ PABS

. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS o0 ckine S
10 dBm 10 dBm
ods }M \ 0dem f/’
-10 dam ! -10 dBm -
SPURIOUS_LINE_ABS } ‘ J ‘
-20 dem H \ -20 dem k
-30 dBm J' \ﬂﬂ -30 dBm VJ ;
-40 dBm i -40 dBm i Mg
h\f'wwn L/fmwr ™\
50 dBm My -50 dEyRe
I Sy A |
il -60 dem

Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

15.000 MHz 823,000 MHz 100.000 kHz £22,98002 MHz -43.41 dBm -30.41 d& 544.000 MHz 849.000 MHz 100.000 kHz 848.45305 MHz 7.93 dBm -22.07 dB

823.000 MHz 524.000 MHz 50.000 kHz 823.97952 MHz -36.91 dBm -23.91 dB 349,000 MH= 850,000 MHz '50.000 kHz 340,05544 MHz -32.30 dBm -20.30 dB

824.000 MHz 529,000 MHz 100.000 kHz 825.00150 MHz 7.44 dBm -22.56 di 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -39.55 dBm -26.55 dB

T
] I [ >
Date: 9.JUL.2020 16:08:50 WJUL.2020
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SPORTON LAB.
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LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge /1 RB

spectru

SGL Count 100/100

Ref Level 30.00 dBm

Offset 11.20 dB

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck PABS SPURIGUECHNEKARS _ PABS
i y s s s Line SPURIOUS, INE_ABS PAES
20 ghine —pPURIOUS_LINE_ABS 20 din
L
10 dem i 10 dém A
[
0 db |, I\ 0 dem {' ‘
-10 derm: | { -10 dBm !
20 dBm - 4 -20 dBm { \
-30 dBm: }I ‘ll -30 dBm [ \
-40 dBm \ -40 dBm ,M‘U \
50 dBm M 50 dBm : W
‘+____er” BT g et \\"‘-‘-‘-—W o
i -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (| Start 844.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  atimit || Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
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Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -

°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0022
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0025 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0000
20 Battery End Point 0.0016

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
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Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Cat. M1 Band 4 / 1.4MHz (Average) (GT - LC =-10.8 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.68 0.2333 12.88 0.0194
Middle QPSK 1 0 23.50 0.2239 12.70 0.0186
Highest 1 0 23.47 0.2223 12.67 0.0185
Lowest 1 0 22.66 0.1845 11.86 0.0153
Middle 16QAM 1 0 22.60 0.1820 11.80 0.0151
Highest 1 0 22.46 0.1762 11.66 0.0147
Limit EIRP < 1W Result PASS
LTE Cat. M1 Band 4 / 3MHz (Average) (GT - LC =-10.8 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 5 23.51 0.2244 12.71 0.0187
Middle QPSK 1 5 23.47 0.2223 12.67 0.0185
Highest 1 5 23.29 0.2133 12.49 0.0177
Lowest 1 0 22.46 0.1762 11.66 0.0147
Middle 16QAM 1 0 22.44 0.1754 11.64 0.0146
Highest 1 0 22.25 0.1679 11.45 0.0140
Limit EIRP < 1W Result PASS
LTE Cat. M1 Band 4 / 5MHz (Average) (GT - LC =-10.8 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 5 23.53 0.2254 12.73 0.0187
Middle QPSK 1 5 23.47 0.2223 12.67 0.0185
Highest 1 5 23.31 0.2143 12.51 0.0178
Lowest 1 0 23.77 0.2382 12.97 0.0198
Middle 16QAM 1 0 23.73 0.2360 12.93 0.0196
Highest 1 0 23.66 0.2323 12.86 0.0193
Limit EIRP < 1W Result PASS
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LTE Cat. M1 Band 4 / 10MHz (Average) (GT - LC =-10.8 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 0 23.58 0.2280 12.78 0.0190
Middle QPSK 3 0 23.49 0.2234 12.69 0.0186
Highest 3 0 23.41 0.2193 12.61 0.0182
Lowest 1 0 23.78 0.2388 12.98 0.0199
Middle 16QAM 1 0 23.75 0.2371 12.95 0.0197
Highest 1 0 23.54 0.2259 12.74 0.0188
Limit EIRP < 1W Result PASS
LTE Cat. M1 Band 4 / 15MHz (Average) (GT - LC = -10.8 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 3 0 23.56 0.2270 12.76 0.0189
Middle QPSK 3 0 23.51 0.2244 12.71 0.0187
Highest 3 0 23.37 0.2173 12.57 0.0181
Lowest 1 0 23.74 0.2366 12.94 0.0197
Middle 16QAM 1 0 23.66 0.2323 12.86 0.0193
Highest 1 0 23.50 0.2239 12.70 0.0186
Limit EIRP < 1W Result PASS
LTE Cat. M1 Band 4 / 20MHz (Average) (GT - LC =-10.8 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 3 0 23.57 0.2275 12.77 0.0189
Middle QPSK 3 0 23.50 0.2239 12.70 0.0186
Highest 3 0 23.37 0.2173 12.57 0.0181
Lowest 1 0 23.77 0.2382 12.97 0.0198
Middle 16QAM 1 0 23.67 0.2328 12.87 0.0194
Highest 1 0 23.53 0.2254 12.73 0.0187
Limit EIRP < 1W Result PASS

Bl-2 of 4



SPORTON LAB.

ee FCC RADIO TEST REPORT

Report No. : FG010618-04A

LTE Cat. M1 Band 26 / 1.4MHz (Average) (GT - LC =-12.2 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 0 23.55 0.2265 9.20 0.0083
Middle QPSK 3 0 23.50 0.2239 9.15 0.0082
Highest 3 0 23.39 0.2183 9.04 0.0080
Lowest 3 0 23.75 0.2371 9.40 0.0087
Middle 16QAM 3 0 23.67 0.2328 9.32 0.0086
Highest 3 0 23.58 0.2280 9.23 0.0084
Limit ERP < 7W Result PASS
LTE Cat. M1 Band 26 / 3MHz (Average) (GT - LC = -12.2 dB)
RB Conducted ERP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 0 23.52 0.2249 9.17 0.0083
Middle QPSK 3 0 23.46 0.2218 9.11 0.0081
Highest 3 0 23.45 0.2213 9.10 0.0081
Lowest 1 0 23.75 0.2371 9.40 0.0087
Middle 16QAM 1 0 23.68 0.2333 9.33 0.0086
Highest 1 0 23.70 0.2344 9.35 0.0086
Limit ERP < 7W Result PASS
LTE Cat. M1 Band 26 / 5MHz (Average) (GT - LC =-12.2 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 5 23.45 0.2213 9.10 0.0081
Middle QPSK 1 5 23.38 0.2178 9.03 0.0080
Highest 1 5 23.36 0.2168 9.01 0.0080
Lowest 1 0 23.77 0.2382 9.42 0.0087
Middle 16QAM 1 0 23.63 0.2307 9.28 0.0085
Highest 1 0 23.76 0.2377 9.41 0.0087
Limit ERP < 7W Result PASS
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LTE Cat. M1 Band 26 / 10MHz (Average) (GT - LC =-12.2 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 0 23.62 0.2301 9.27 0.0085
Middle QPSK 3 0 23.52 0.2249 9.17 0.0083
Highest 3 0 23.47 0.2223 9.12 0.0082
Lowest 3 0 23.75 0.2371 9.40 0.0087
Middle 16QAM 3 0 23.68 0.2333 9.33 0.0086
Highest 3 0 23.63 0.2307 9.28 0.0085

Limit ERP < 7W Result PASS

LTE Cat. M1 Band 26 / 20MHz (Average) (GT - LC =-12.2 dB)
RB Conducted ERP
Channel Mode :

Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 0 23.60 0.2291 9.25 0.0084
Middle QPSK 3 0 23.54 0.2259 9.19 0.0083
Highest 3 0 23.60 0.2291 9.25 0.0084
Lowest 1 0 23.68 0.2333 9.33 0.0086
Middle 16QAM 1 0 23.75 0.2371 9.40 0.0087
Highest 1 0 23.61 0.2296 9.26 0.0084

Limit ERP < 7W Result PASS
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Radiated Spurious Emission

Cat M1 Band 26

Cat M1 Band 26 / 15MHz / QPSK

Frequency ERP Limit Qvgr SPA S:C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -42.37 -13 -29.37 -52.04 -47.96 0.92 8.66 H
2472 -55.81 -13 -42.81 -69.66 -63.18 1.14 10.66 H
3296 -55.47 -13 -42.47 -70.9 -64.01 1.32 12.01 H
H
H
H
Lowest
1648 -45.24 -13 -32.24 -54.38 -50.83 0.92 8.66 \Y,
2472 -55.78 -13 -42.78 -69.78 -63.15 1.14 10.66 \Y
3296 -54.95 -13 -41.95 -70.85 -63.49 1.32 12.01 \Y
Y
\Y,
\Y
1656 -42.42 -13 -29.42 -52.11 -48.04 0.92 8.69 H
2488 -56.71 -13 -43.71 -70.58 -64.10 1.15 10.68 H
3320 -55.81 -13 -42.81 -71.17 -64.40 1.33 12.07 H
H
H
H
Middle
1656 -47.78 -13 -34.78 -56.9 -53.40 0.92 8.69 \Y
2488 -56.42 -13 -43.42 -70.48 -63.81 1.15 10.68 \Y,
3320 -55.34 -13 -42.34 -71.16 -63.93 1.33 12.07 \Y
\Y
Y,
\Y,
TEL : 886-3-327-3456 Page Number . B2-10of4
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1672 -46.58 -13 -33.58 -56.3 -52.26 0.93 8.75 H

2504 -56.45 -13 -43.45 -70.32 -63.85 1.15 10.70 H

3339 -55.91 -13 -42.91 -71.22 -64.54 1.33 12.11 H

H

H

H

H

Highest

1672 -48.17 -13 -35.17 -57.26 -53.85 0.93 8.75 \%

2504 -42.63 -13 -29.63 -69.71 -50.03 1.15 10.70 \%

3339 -54.82 -13 -41.82 -70.59 -63.45 1.33 12.11 Vv

\%

\%

\%

V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
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Cat M1 Band 4

Cat M1 Band 4 / 20MHz / QPSK

Frequency EIRP Limit O_vgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3422 -45.45 -13 -32.45 -61.54 -56.42 1.35 12.31 H
5133 -38.09 -13 -25.09 -59.6 -49.23 1.64 12.79 H
6844 -40.14 -13 -27.14 -65.67 -50.52 1.74 12.12 H
H
H
H
H
Lowest
3422 -46.07 -13 -33.07 -62.58 -57.04 1.35 12.31 \Y
5133 -39.10 -13 -26.10 -60.36 -50.24 1.64 12.79 \Y
6844 -40.07 -13 -27.07 -65.21 -50.45 1.74 12.12 Y
\Y,
\Y
\Y
Y,
3448 -47.40 -13 -34.40 -63.74 -58.42 1.35 12.38 H
5170 -40.30 -13 -27.30 -61.85 -51.48 1.65 12.84 H
6899 -41.75 -13 -28.75 -67.58 -52.06 1.73 12.04 H
H
H
H
H
Middle
3448 -44.74 -13 -31.74 -61.47 -55.76 1.35 12.38 \Y
5170 -38.09 -13 -25.09 -59.43 -49.27 1.65 12.84 Y,
6899 -41.33 -13 -28.33 -66.73 -51.64 1.73 12.04 \Y,
\Y
\Y
Y,
\Y
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3476 -42.32 -13 -29.32 -58.93 -53.41 1.36 12.44 H

5212 -37.88 -13 -24.88 -59.49 -49.11 1.67 12.90 H

6948 -42.79 -13 -29.79 -68.88 -53.04 1.73 11.97 H

H

H

H

H

Highest

3476 -41.95 -13 -28.95 -58.93 -53.04 1.36 12.44 \%

5212 -38.56 -13 -25.56 -59.99 -49.79 1.67 12.90 \%

6948 -41.91 -13 -28.91 -67.54 -52.16 1.73 11.97 Vv

\%

\%

\%

V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

— THE END——
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